

RADIOGRAPHY TEST REPORT

Client	NIGC-KSH (The Selection Of The Testing Sample Has Been Done By The Client)
Contractor	Jahad Nasr Kermanshah Co.
Manufacturer	Borna Godaz Co.
Date	11 Jun 2017
Report Number	96032102
Hologram Number	L-4609

Type Of Material	Thickness (mm)		Film Segment	Result
	Side A	Side B		
High Silicon Cast Iron Anode	50	50	0-32	No Porosity (Acceptable)
High Silicon Cast Iron Anode	50	50	32-64	No Porosity (Acceptable)
High Silicon Cast Iron Anode	50	50	64-96	No Porosity (Acceptable)

Acceptance Criteria According To ASTM E802 Standard

T. SHAHRABI

Manager Of Corrosion
& Protection Lab



Tarbiat Modares University

Faculty of Mechanical Engineering



3

T. S. IBAH RIZY
Manager Of Corrosion
& Protection Lab